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Annex 1: Measurement diagrams 20-1-0170701T08b-C3-A1l
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Date of Report: 2021-Oct-28

Applicant: AIRBUS OPERATIONS S.A.S
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the written approval of the testing laboratory

© Copyright: All rights reserved by CETECOM




Test Report 20-1-0170701T08b-C3-A1

Table of Contents

1 Y 1o Ty U Yo =T ol e L= T=d = o LTSRS 3

CETECOM TR20-1-0170701T08b-C3-Al 2/15



Test Report 20-1-0170701T08b-C3-A1

1 Measurement diagrams
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2.01_Magnetic_Emission_EUT_laying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information
PMT number:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFra

UMTS FDDII

Humidity : 40%rH; Temperature: 21°C

1

Passed

20-1-01707S05_C01
Full Spectrum

28.642000 MHz
19.829 dBV/m

634,000 kHz
1,541 dBuM m

FCC16 209 kMagnetic Field

Levelin dBuV/m

17,320 kHz
24,743 dBuvim

34,600 kHz
=34.030 dBpNm

52,600 kHz
-36.671 dBUVIm

v

200 300 500 1
Frequency in Hz

20 30 50 100k
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Test Report 20-1-0170701T08b-C3-A1
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2.02_Magnetic_Emission_EUT_standing

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: TFra

Operating Mode: UMTS FDDII

Environmental Conditions:: Humidity : 38%rH; Temperature: 21°C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

574,000 kHz 22.442000 MHz
1,464 dBpvY m 19,474 dBpvim

FCC16 209 Magnetic Field

04 17320 kHz v
25,423 dBUY/m

T 34,600 kHz v
0T 33,741 dBUVim

Levelin dBuV/m

52,600 kHz
-38,832 dBUV/m

Gk 20 30 &0 100k 200 300 500 1hd 2hd 3kd Bb 10 20 30k
Freauency in Hz
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Test Report 20-1-0170701T08b-C3-A1
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2.03_Magnetic_Emission_EUT_laying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information
PMT number:

10+ 17,320 kHz
-24,730-dBUVm

Levelin dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
TFra

UMTS FDDIV

Humidity : 38%rH; Temperature: 20°C

1

Passed

20-1-01707S05_C01
Full Spectrum

506,000 kHz
1.350 dBpvY m

24,386000 MHz
19.629 dBpV/m

FCC15.209 Maognetic Figld

35.240 kHz
33440 dBUVm

v

9k 20 30

Remarks:

100k 200300 500 1h 2m 3M

Freauencv in Hz

B 10M 20 30M

»  Worst case Position has been found by EUT Laying Position, so the measurement has been carried out EUT Laying

Position.
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Test Report 20-1-0170701T08b-C3-A1
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2.04_Magnetic_Emission_EUT_laying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFra

Operating Mode: UMTS FDDV

Environmental Conditions:: Humidity : 38%rH; Temperature: 20°C
EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
GO
-l 534,000 kHz 25 9FE000 MHz
| 2,347 dBuvY m 19,867 dBUY m
a0+
30:: FCC1h 209 Maognetic Figld
20T 17,480 kHz Y
c T 24706 dBpVm
= '
a v
P 34,920 kHz
© T 33656 dBpY Y m
>
o -10+
_l <4
2 52 600 kHz
T -37.007 dBpsfm
-304 v
h v
_4|:|__
_5|:|__
9k 20 30 RO 100k 200 300 &0OD0 14 2k 3k BRA 10k 20 30M
Frequency in Hz
Remarks:

»  Worst case Position has been found by EUT Laying Position, so the measurement has been carried out EUT Laying

Position.
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Test Report 20-1-0170701T08b-C3-A1
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8.01 Traffic_ mode UMTS Band 2 Channel 9538

Common Information

Test Description: Radiated Spurious Emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC FCC Part 24.238 Broadband PCS
Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.50.0

Operating Mode: Traffic_mode_UMTS_Band_2_Channel_9538
Operator: npe

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

T

v
o0 4 1,8906750000 GHz
25,353 dBm

e 07
om
2t FCCHSED-~13dBm
e gl 17,204533333 GHz
o -27.275 dBm y
-

-4 0+

30M 5060 BOOOM 200 30040000 8001G 2G 3G 4G5GE B10G  18G

Freauency in Hz

Remarks:
»  Emisssion at 1.906750000 GHz is Uplink frequency of UMTS Band 2, not related to results.
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Test Report 20-1-0170701T08b-C3-A1
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8.02 Traffic_ mode UMTS Band 4 Channel 1413

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
EUT Setup:
Verdict:

EUT Information

Radiated Spurious Emission

Fully-Anechoic Chamber

FCC FCC Part 27.53(h) AWS emission limits / RSS-139, Issue 3
vertical / horizontal

EMC32 V10.50.0

Traffic_mode_UMTS_Band_4_Channel_1413

npe

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectmm
0T v
20T 1,731250000 GH:z
1 25.328 dBm 19,985866667 GHz
-21,189 dBm
e 01
m
Z + FCE-4SED=1-3dBm
< 201 Y
et
_40__
a0k BOGO S000K 200 30040000 8001G 2G5 3G 4GRGE  B10G 20G
Frequency in Hz
Remarks:

»  Emisssion at 1.731250000 GHz is Uplink frequency of UMTS Band 4, not related to results.
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Test Report 20-1-0170701T08b-C3-A1
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8.03 Traffic mode UMTS Band 5 Channel 4132

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

Radiated Spurious Emission

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC FCC Part 22

vertical / horizontal

UMTS_Band_5_Channel_4132

npe

Humidity : 44%rH; Temperature: 19°C

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
30T
elT o 2 745000000 GHz
T 825, 400000 MHz 28254 dBm
04 12,763 dBm
IS
% 1 FEC--Papd 2-1sED--RS513E 2
= 201
T 8,163000000 GHz
et T -47.011 dBm
_4|:|__
v
_ED__
30M  BOED GOTOOM 200 300400500 001G ?G 3G 4AGEGE  B9G

Remarks:

Freauencv in Hz

»  Emisssion at 825.400000 MHz is Uplink frequency of UMTS Band 5, not related to results.
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Test Report 20-1-0170701T08b-C3-A1

(@ cetecom

9.201_Band-Edge_low_Channel_9262_UL_1852.4MHz

Common Information

Test Description: Radiated Band Edge

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 24

Test Case: Band Edge

Operating Mode: Traffic_mode_UMTS_Band_2_Channel_9262
Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

Operator: npe

EUT Setup: 1

Verdict: PassedComment:

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

T 49998000 GHz
1849841000 GHY
] 21240 dBm 25463 dBm
_‘l D_-
£ 201 .
: I v
£ 30
¢ 1
g
_4|:|__
_ED__
1849 1849.2 18494 1849.6 1849.8 1850

Freauencv in MHz
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Test Report 20-1-0170701T08b-C3-A1
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9.202_Band-Edge_high_Channel_9538_UL_1907.6MHz

Common Information

Test Description: Radiated Band Edge

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 24

Test Case: Band Edge

Operating Mode: Traffic_mode_UMTS_Band_2_Channel_9538
Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

Operator: npe

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

04310002000 GHay 0164000 GHz
1-27.033dBm 21662 dBm

Levelin dBm

1910.4 19106 1910.8 1911
Freauencv in MHz
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Test Report 20-1-0170701T08b-C3-A1
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9.401_Band-Edge_low_Channel_1312_UL_1712.6MHz

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Test Case:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:

EUT Information

Radiated Band Edge

CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 27

Band Edge
Traffic_mode_UMTS_Band_4_Channel_1312
Humidity : 44%rH; Temperature: 19°C

npe

1

PassedComment:

PMT number: 20-1-01707S05_C01
Full Spectrum
FCC_PART 27
1 1,709838000 GHz 1.709938000 GHz
204+ -23.375 dBm 27,681 dBm
v
= T v
Q30+
£ 1
©
@ 401
_5 D__
1709 1709.2 1709.4 1709.6 1709.5 1710
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1709.867000 -22.49 -13.00 9.49 700.0 50.000 | H 108.0 0.0 63
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Test Report 20-1-0170701T08b-C3-A1
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9.402_Band-Edge_high_Channel_1513_UL_1752.4MHz

Common Information

Test Description: Radiated Band Edge

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27

Test Case: Band Edge

Operating Mode: Traffic_mode_UMTS_Band_4_Channel_1513
Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

Operator: npe

EUT Setup: 1

Verdict: PassedComment:

EUT Information

PMT number: 20-1-01707S05_C01

Full Spectrum

FCC PART 27
1, 765003000 GHz1.7565163000 GHz
2D—27,853 dBm -23.815 dBm
1 *Y
£ v
@ -301
£ 1
o)
@ 401
_5 D--
1755 1755.2 1755.4 1755.6 1755.5 1756
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1755.134000 -23.41 -13.00 10.41 700.0 50.000 | H 114.0 0.0 -63
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Test Report 20-1-0170701T08b-C3-A1
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9.501_Band-Edge_low_Channel_4132_UL_826.4MHz

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions UMTS Band 5
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 22.917(a) / RSS-132

Operating Mode: UMTS_Band_5_Channel_4132

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

Test SW Version: EMC32 V10.50.0

Operator: npe

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: PassedComment:

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

D--
-0t FCCISED UMTS
1 £23,988000 MHz
g 20t 27,466 dBm
[ai]
° T v
= 30t
4 1
g
_4|:|__
_ED__
823 §23.2 823.4 823.6 823.8 824

Freauencv in MHz
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9.502_Band-Edge_high_Channel_4233_UL_846.6MHz

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

D--

10+

Band-Edge low - Radiated Spurious Emissions UMTS Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 22.917(a) / RSS-132
UMTS_Band_5_Channel_4233

Humidity : 44%rH; Temperature: 19°C

EMC32 V10.50.0

npe

EUT - laying/standing position

1

Passed

20-1-01707S05_C01

Full Spectrum

FCCISED UJMTS

1849, 006000 MH:z
207 29343 dEm

.4

Levelin dBm

=40+

B0+

849 6449.2

CETECOM TR20-1-0170701T08b-C3-Al

849.4 8449.6
Freauencv in MHz

End Of Annex 1
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